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»Classification and
Diagnhosis of
Diabetes




» Diabetes can be classified into the following general
categories:

>
1. Type 1 diabetes (due to autoimmune b-cell
destruction, usually leading to absolute insulin deficiency,
Including latent autoimmune diabetes of adulthood)

>
2. Type 2 diabetes (due to a non-autoimmune
progressive loss of adequate b-cell insulin secretion
frequently on the background of insulin resistance and
metabolic syndrome)




» 3. Specific types of diabetes due to other causes, e.qg.,
monogenic diabetes syndromes (such as neonatal
diabetes and maturity-onset diabetes of the young),
diseases of the exocrine pancreas (such as cystic
fibrosis and pancreatitis), and drug- or chemical-induced
diabetes (such as with glucocorticoid use, in the treatment
of HIV/AIDS, or after organ transplantation)

4. Gestational diabetes mellitus (diabetes diagnosed in
the second or third trimester of pregnancy that was not
clearly overt diabetes prior to gestation)




Table 2.1-Staging of type 1 diabetes (12,16)

Stage 1 Stage 2 Stage 3
Characteristics o Autoimmunity o Autoimmunity o Autoimmunity
o Normoglycemia o Dysglycemia o Overt hyperglycemia
o Presymptomatic o Presymptomatic ¢ Symptomatic
Diagnostic criteria o Multiple islet autoantibodies o Islet autoantibodies (usually multiple) + Autoantibodies may hecome absent
o No IGT or IFG o Dysglycemia: IFG and/or 1GT + Diabetes by standard criteria

o FPG 100-125 mg/dL (5.6-6.9 mmol/L)

o 2-h PG 140-199 me/dL (7.8-11.0 mmol/L]

o A1C 5.7-6.4% (39-47 mmol/mol) or =10%
increase in A1C

FPG, fasting plasma glucose; IFG, impaired fasting glucose; 1GT, impaired glucose tolerance; 2-h PG, 2-h plasma glucose.




»DIAGNOSTIC TESTS
FOR DIABETES




» Diabetes may be diagnosed based on plasma glucose
criteria, either the fasting plasma glucose (FPG) value or
the 2-h plasma glucose (2-h PG) value during a 75-g oral
glucose tolerance test (OGTT) or A1C criteria .

>
Generally, FPG, 2-h PG during 75-g OGTT, and A1C are

equally appropriate for diagnostic screening.

» It should be noted that detection rates of different creening
tests vary in both populations and individuals.




Table 2.2—Criteria for the diagnosis of diabetes
FPG =126 mg/dL (7.0 mmol/L). Fasting is defined as no caloric intake for at least 8 h.*

OR

2-h PG =200 mg/dL (11.1 mmol/L) during OGTT. The test should be performed as described
by WHO, using a glucose load containing the equivalent of 75 g anhydrous glucose
dissolved in water.*

OR

A1C =6.5% (48 mmol/mol). The test should be performed in a laboratory using a method
that is NGSP certified and standardized to the DCCT assay.*

OR

In a patient with classic symptoms of hyperglycemia or hyperglycemic crisis, a random
plasma glucose =200 mg/dL (11.1 mmol/L).




» In conditions associated with an altered relationship
between A1C and glycemia, such as
hemoglobinopathies including sickle cell disease,
pregnancy (second and third trimesters and the
postpartum period), glucose-6-phosphate
dehydrogenase deficiency, HIV, hemodialysis, recent
blood loss or transfusion, or erythropoietin therapy,
only plasma blood glucose criteria should be used to
diagnose diabetes.




Table 2.3—Criteria for screening for diabetes or prediabetes in asymptomatic
adults

1. Testing should be considered in adults with overweight or obesity (BMI =25 kg/m? or

nos W

=23 kg,*’n"l2 in Asian American individuals) who have one or more of the following risk factors:

e First-degree relative with diabetes

e High-risk race/ethnicity (e.g., African American, Latino, Native American, Asian
American, Pacific Islander)

e History of CVD

e Hypertension (=140/90 mmHg or on therapy for hypertension)

e HDL cholesterol level <35 mg/dL (0.90 mmol/L) and/or a triglyceride level >250 mg/dL
(2.82 mmol/L)

e Individuals with polycystic ovary syndrome

e Physical inactivity

e Other clinical conditions associated with insulin resistance (e.g., severe obesity,
acanthosis nigricans)

. People with prediabetes (A1C =5.7% [39 mmol/mol], IGT, or IFG) should be tested yearly.

People who were diagnosed with GDM should have lifelong testing at least every 3 years.
For all other people, testing should begin at age 35 years.

If results are normal, testing should be repeated at a minimum of 3-year intervals, with
consideration of more frequent testing depending on initial results and risk status.

. People with HIV




Table 2.5—Criteria defining prediabetes*
FPG 100 me/dL (5.6 mmol/L) to 125 mg/dL (6.9 mmol/L) (IFG)

OR
2-h PG during 75-g OGTT 140 mg/dL (7.8 mmol/L) to 199 mg/dL (11.0 mmol/L) (IGT)
OR

A1C 5.7-6.4% (39-47 mmol/mol)




>GESTATIONAL
DIABETES MELLITUS




Table 2.7—Screening for and diagnosis of GDM

One-step strategy
Perform a 75-g OGTT, with plasma glucose measurement when patient is fasting and at 1 and
2 h, at 24-28 weeks of gestation in individuals not previously diagnosed with diabetes.
The OGTT should be performed in the morning after an overnight fast of at least 8 h.
The diagnosis of GDM is made when any of the following plasma glucose values are met or
exceeded:
e Fasting: 92 mg/dL (5.1 mmol/L)
e 1 h: 180 mg/dL (10.0 mmol/L)
e 2 h: 153 mg/dL (8.5 mmol/L)

Two-step strategy

Step 1: Perform a 50-g GLT (nonfasting), with plasma glucose measurement at 1 h, at
24—-28 weeks of gestation in individuals not previously diagnosed with diabetes.

If the plasma glucose level measured 1 h after the load is =130, 135, or 140 mg/dL
(7.2, 7.5, or 7.8 mmol/L, respectively), proceed to a 100-g OGTT.

Step 2: The 100-g OGTT should be performed when the patient is fasting.

The diagnosis of GDM is made when at least two* of the following four plasma glucose levels
(measured fasting and at 1, 2, and 3 h during OGTT) are met or exceeded (Carpenter-Coustan
criteria [251]):

e Fasting: 95 mg/dL (5.3 mmol/L)
e 1 h: 180 mg/dL (10.0 mmol/L)
e 2 h: 155 mg/dL (8.6 mmol/L)

e 3 h: 140 mg/dL (7.8 mmol/L)




» Inindividuals who are planning pregnancy, screen those
with risk factors and consider testing all individuals of
childbearing potential for undiagnosed diabetes.

>
Before 15 weeks of gestation, test individuals with risk
factors and consider testing all individuals for
undiagnosed diabetes at the first prenatal visit using
standard diagnostic criteria if not screened preconception .




» Individuals with a history of gestational diabetes mellitus
should have lifelong screening for the development of
diabetes or prediabetes at least every 3 years.




»PHARMACOLOGIC
THERAPY FOR ADULTS
WITH TYPE 1 DIABETES




» Most individuals with type 1 diabetes should be treated
with multiple daily injections of prandial and basal
Insulin, or continuous subcutaneous insulin infusion.

>
Most individuals with type 1 diabetes should use rapid-

acting insulin analogs to reduce hypoglycemia risk.




» Typical multidose regimens for individuals with type 1
diabetes combine premeal use of shorter-acting insulins
with a longer-acting formulation.

» The long-acting basal dose is titrated to regulate
overnight and fasting glucose.

» Postprandial glucose excursions are best controlled by a
well-timed injection of prandial insulin. The optimal time
to administer prandial insulin varies, based on the
pharmacokinetics of the formulation (regular, RAA, inhaled),
the premeal blood glucose level, and carbohydrate
consumption .




»Noninsulin Treatments for Type 1
Diabetes

Injectable and oral glucose-lowering drugs have been
studied for their efficacy as adjuncts to insulin treatment of
type 1 diabetes. Pramlintide is based on the naturally
occurring b-cell peptide amylin and is approved for use
In adults with type 1 diabetes




» The addition of metformin in adults with type 1 diabetes
caused small reductions in body weight and lipid levels
but did not improve A1C .

» The largest clinical trials of glucagon-like peptide 1 receptor
agonists (GLP-1 RASs) in type 1 diabetes have been
conducted with liraglutide 1.8 mg daily, showing
modest A1C reductions (0.4%), decreases in weight (5
kg), and reductions in insulin doses .




sodium—glucose cotransporter 2 (SGLT?2) inhibitors have
been
studied in clinical trials in people with type 1 diabetes,
showing improvements in A1C, reduced body weight, and
improved blood pressure ; however, SGLT2 inhibitor use In
type 1 diabetes is associated with an increased rate of
diabetic ketoacidosis.




Injected insulin regimens

Lower risk of
hypoglycemia

MDI with LAA + RAA or URAA +++ +44+ ++4

Less-preferred, alternative injected insulin regimens

MDI with NPH + RAA or URAA +d o+ ++

MDI with NPH + short-acting (regular) insulin ++ + +

Two daily injections with NPH + short-acting (regular)
insulin or premixed




»PHARMACOLOGIC THERAPY
FOR
ADULTS WITH TYPE 2
DIABETES




» Healthy lifestyle behaviors, diabetes self-management
education and support, avoidance of clinical inertia, and
social determinants of health should be considered in the
glucose-lowering management of type 2 diabetes.
Pharmacologic therapy should be guided by person-
centered treatment factors, including comorbidities and
treatment goals.

In adults with type 2 diabetes and established/high risk
of atherosclerotic cardiovascular disease, heart failure,
and/or chronic kidney disease, the treatment regimen
should include agents that reduce cardiorenal risk .




>

>

Pharmacologic approaches that provide adequate efficacy
to

achieve and maintain treatment goals should be
considered, such as metformin or other agents,
iIncluding combination therapy .

Weight management is an impactful component of
glucoselowering management in type 2 diabetes.




» Metformin should be continued upon initiation of
insulin therapy (unless contraindicated or not tolerated) for
ongoing glycemic and metabolic benefits.

>
The early introduction of insulin should be considered if
there is evidence of ongoing catabolism (weight loss), if
symptoms of hyperglycemia are present, or when A1C
levels (>10% [86 mmol/mol]) or blood glucose levels
($300mg/dL [16.7mmol/L]) are very high.




» In adults with type 2 diabetes, a glucagon-like peptide 1
receptor agonist is preferred to insulin when possible.

» Ifinsulinis used, combination therapy with a glucagon-
like peptide 1 receptor agonist is recommended for greater
efficacy, durability of treatment effect, and weight and
hypoglycemia benefit.




Geal: Cardiorenal Risk Reduction in High-Risk Patieats with Type 2 Diabetes {in addition to comprebeasive CV risk management)*

+ASCVD?

Defined differeatly acruss
CVUTs bat all included
indimduats with establsshed
CVD (e.g. M1, stroke, any
revasculariration procedure).
Variably incloded: condilions
such as transient ischemic
amtack, unstable angima.
amputabion. symptomatc
ar asympiemalic coronary
artery disease

«Indicators of high risk +NF
While defmitions vary, most
comprise =35 years of age
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nisk factors (mdudnq obesity
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GLP-1 RA with proven CVD benefit if
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[ i additional cardiorenal risk reduction or glycemic lowering needed
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« Consider DSMES referral to support self-efficacy in achievement of goals
+ Consider techeology (e.9., diagnestic CGM) to identify therapeutic gaps and tailor therapy
« Identify and address SOOH that impact achievement of goals

Glycemic Management: Choose i v
approaches that provide the Weight Management Goals:
efficacy to achieve goals [ Set individualized weight managemest goats |
Metformin OR Agentis) including
COMBINATION therapy that provide " =
adequate EFFICALY 1o achieve ' mmm e
and maintain treatment geals
Cansader aveidance of hypaglycemia a program
priority in high-risk individuals
IL' l - I I i ' I :
in general, hagher elficacy approaches m#lm —
have greater liketihoed of acheeving
glycemic goals When cheosing glucose-lowering therapies:
Efficacy for glucose lowering Consider regimen with high-to-very-high duat
Very High: glucose and weight efficacy
Dulaglutsde (high dese),
Semagtutide, Tirzepatide K
Insulin Efficacy for weight loss
Combinatisn Oral. Combaation Very High:
Injectable (GLP-1 RA/Insulia) Semaglutide, Tirzepatide
Wigh- High:
GLP-1 RA {not listed above), Netformin, Detaglotide, Liraglutide
S6LI2, Sulfenylures, T2D Intermediate:
Intermediate: GLP-1 RA (not listed above), SGLTZ:
DPP-&i Neutral:
l - DPP-4i. Metformin
If ATC abave target ]
Identify barriers to goals:




USE OF GLUCOSE-LOWERING MEDICATIONS IN THE

HEALTHY LIFESTYLE BEHAVIORS: DIABETES SELF-MANAGEMENT EDUCATION AND SUPP

Geal: Cardiorenal Risk Reduction in High-Risk Patients with Type 2 Diabetes {in addition to comprebeasive TV risk manasgement)”

+<ASCVI"? +Indicators of high risk ~HF

Detined differeatly across While definitions vary, mes2 Casrrent or prior
OV¥OTs bt all included comgrise =55 years of age symptoms
mdinduals with established with two or more additional of HF with
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priority in megh-risk individuals

Glycemic Management: Choose Achievement and Maintenance of
approaches that provide the Weight Management Goals:

Set individealired weight mmanagemenat goals
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Efficacy for glucose lowering Consider regimen with high -to-very-high dual
Very High: glucese and weight efficacy
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Semagliutide, Trrepabude K
Insulan Efficacy for weight loss
Combinatsen Oral. Combanation Very High:
Injectable (GLP-1 RAJnsulin) Sumsaghutide. Trapatide
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GLP-1 RA (not Listed above), Metformin. Dulagiutide. Liraglutide
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Identify barriers to goals:

Consider DSMES referral to support seif-efficacy in acheverment of goals
Consider techeaology (e.g.. diagnostic CGM) to identify therapeutic gaps and tailor therapy
demlify and address SDOH that impact achieverment of goals
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Metformin High No Neutral (potential | Potential Neutral Neutral Contraindicated with eGFR <30 mUmin | Oral Low » B side effects common; to mitigate Gl side effects, consider slow dese titration, extended
for modest loss) | benefit per 1.73m’ release formelations, and administration with food
«  Potential for vitamin B12 deficiency, monitor at regular intervals
SGLT2 inhibiters Intermediate | No Loss Benefit: Benefit: Benefit: See labels for renal dose considerations | Oral High «  DKArisk, rare in T2DM: discontinue, evaluate, and treat promptly i suspected; be aware of
1o high (intermediate) canagliflozin, canagliflozin, | canaglifiozin, of individual agents predispasing risk factors and dlinical presentation {including euglycemic DKA); discontinue
empagliflozin dapaglifiezin, | dapaglifiozin, Glucose-lowering effect is lower for before scheduled surgery (e.g., 3-4 days), during critical iliness, or during prolonged fasting to
empaglifiozin, | empagliflozin SGLTZ inhibitors at lower eGFR miligate polential risk
ertuglifiozin *  Increased risk of genital mycotic infections
«  Necrolizing fasciitis of the perineum (Fournier gangrene), rare reperts: institute prompt
treatment if suspected
«  Attention 1o volume status, blood pressure; adjust other volume-contracting agents as applicable
GLP-1 RAs High to No Loss Benefit: Neutral Benefit for renal See labels for renal dose considerations | SO; oral High «  Risk of thyroid C-cell tumars in rodents; human refevance not determined (liraglutide,
very high (intermediate to | dulaglutide, endpoints in CV0Ts, of individual agents {semaglutide) dulaglutide, exenatide extended release, semaglutide)
very high) liraglutide, driven by albuminuria Ko dose adjustment for dulaglutide, «  Counsel patients on polential for Gl side effects and their typically temporary nature; provide
semaglutide oulcomes: liraglutide, semaglutide guidance oa distary modificatioes to mitigate Gl side effects {reduction in meal size, mindful
(s0) dulaglutide, Monitor renal function when initiating or ealing practices [e.g. stop eating once full. decreasing intake of high-fat or spicy foed);
Neutral: liraglutide, escalating doses in patients with renal consider slower dose litration for patients experiencing Gl challenges
axenatide semaglutide (SO) impairment reporting severe adverse «  Pancreatitis has been reported in clinical trials but causality has not been established.
once weekly, Gl reactions Discontinue if pancreatitis is suspecled
lbdsenatide «  Evaluate for gallbladder disease if cholelithiasis or cholecystitis is suspected
GIP and GLP-1RA Very high No Loss (very high) | Under Under Under investigation See label for renal dose considerations | SO High +  Risk of thyroid C-cell tumars in rodents; human relevance not determined
investigation investigation No dose adjustment = Counsel patients on potential for Gl side effects and their typically temporary nature; provide
Monitoe renal function when initiating or guidance on dietary modifications to mitigate Gl side effects (reduction in meal size, mindful
escalating doses in patients with renal eating practices [e.q. slop eating once full, decreasing intake of high-fat or spicy foed);
impairment reporting severe adverse consider slower dose titration for patients experiencing Gl challenges
Gl reactions »  Pancreatitis has been reported in clinical trials but causality has not been established.
Discontinue if pancreatitis is suspected
«  Evaluate for gallbladder disease if cholelithiasis or cholecystitis is suspected
DPP-4 inhibitors Intermediate | No Newtral Neutral Neutral Neutral Renal dose adjustment required Oral High «  Pancreatitis has been reported in clinical trials but causality has not been established.
(potential risk, [sitagliptin, saxagliptin, alogliptink: can Discontinue if pancreatitis is suspected
saxagliptin) be used in renal impairment = Joint pain
No dose adjustment required for +  Bulous pemphigoid (postmarketing): discontinue if suspected
linagliptin
Thiazolidinediones High No Gain Potential benefit: | Increasedrisk | Neutral No dose adjustment required Oral Low «  Congestive HF (pioglitazone, rosiglitazone)
pioglitazone Generally not recommended in renal +  Fluid retention {edema; heart fallure)
impairment due o potential for fluid »  Berefit in NASH
retention +  Risk of bone fractures
«  Weight gain: consider lower doses to mitigate weight gain and edema
High Yes Gain Neutral Neutral Neutra Glyburide: generally not recommended | Orad Low «  FDA Special Warning on increased rick of CV mortality based on studies of an older sulfonylurea
(2nd generation) in chronic kidney disease (tolbutamide); glimepiride shown to be CV safe (see text)
Glipizide and glimepiride: initiate »  Use with caution in persons at risk for hypoglycemia
conservatively to avoid hypoalycemia
Insulin | Human High to Yes Gain Neutral Neutral Neutral Lower insulin doses required with a SO0; inhaled Low (SO} | » Imjection site reactions
Analogs very high decrease in eGFR: titrate per clinical = Hioh «  Higher risk of hypoglycemia with human insulin (NPH or premixed formulations) vs. analogs
response
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Use principles in Figure 9.3, including reinforcement of behawvioral
interventions (weight management and physical activity) and provision lL""

ODIFY TREATREN
of DSMES, to meet individualized treatment goals '-H__h’,‘_3j'-;::r'_;:;t";f§yz

.................. N i eiiicccasccaccasa,
I already on GLP-1 RA or dual GIP
and GLP-1 RA or if these are not

appropriate OR insulin is preferred

B L T RN R R R R R R R R

Consider GLP-1 A or GIPYGLP-1 RA in most individuals prior to insulin?

INITIATION: Initiate appropriate starting dose for agent selected (varies within class)
TITRATIOMN: Titrate to maintenance dose (varies within class)

"I'IIIII!!!'!.,
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Add basal insulin®
Choice of basal insulin should be based on person-specific considerations, including cost.
Refer to Table 9.4 for insulin cost information. Consider prescription of glucagon for R
amergent hywpoghycenmia.
.

Add basal analog or bedtime NPH insulin®
INITIATION: Start 10 units per day OR 0.1-=0.2 units/kg per day

TITRATIOM:

= Set FPG target (see Section 6, “Glycemic Targets")

s Choosea evidence-based titration algorithmm, e.g., increasa 2 units every 3 days to
reach FPG target without hypoglycemia

= For hypoglycemia determine cause, if no clear reason lower dosa by 10-20% ]

N

Assess adequacy of basal insulin dose
Consider clinical signals to evaluate for overbasalization and need to consider
adjunctive therapies (e.g.. basal dose more than -0.5 unita/kog/day, elevated
bedtime—morming andior post-preprandial differential, hypoglycemia [aware or
unaware], high variability)

(R EER]
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Assess adequacy of basal insulin dose
Consider clinical signals to evaluate for overbasalization and need to consider
adjunctive therapies (e.g.. basal dose more than -0.5 units/kg/day, elevated
bedtime—morming and/or post-preprandial differential, hypoglycemia [aware or
unaware], high variability)

If on bedtime NPH, consider converting

- H

[ ] ] 1 : to twice-daily NPH regimen :
Add prandial insulin® e ion k ) B - :

Usually one dose with the largest meal or meal with greatest PPG excursion; prandial - gljl'::alﬂrisr:m;::ntrnl _I_?";'fr:li::?"“: ir;mﬂnﬁmpusma.df:blamnt :
insulin can be dosed individually or mixed with NPH as appropriate = h : :
IHIﬂATIﬂN: TITRATIOMN: ] g INITIATION:

- :‘f‘mﬂl'ff 5:"“‘“!" or 10% of tasal - mﬂnﬁfﬁ 1‘2;:;“5 ! = Total dose = 80% of cumrent bedtime NPH dose :

= |f A1C <8% (64 mmol/mol) consider = For hypoglycemia determine § : 1/3 g! '111“'“_ ng :
lowering the basal dose by 4 units per cause, if no clear reason lower H Qiven a fne :

day or 10% of basal dose corresponding dose by 10-20% : TITRATION:

-~ o E- Titrate bazed on individualized needs :
z H

a

v ¥ 4

Stepwise additional Consider self-mixed/split insulin regimen Consider twice-daily ]
injections of Can adi : : i £ premixed insulin regimen
iust NPH and shortfrapid-acting inswins
prandial insulin separately INITIATION:
fi.e., two, then three
additicnal INITLATIOM: = Usually unit per unit
injections) = Total MPH dose = 80% of current MPH dose #ﬂrsrﬂtﬁtﬂs
" insulin dose, but may
- ﬂﬂgmh&fﬂrﬁhmakfast ire adjust t to
= 1/3 given before dinner individual needs
= Add 4 units of short/rapid=-acting insulin to :
Proceed to full each injection or 10% of reduced NPH dose THRTRATRCHE
basal-bolus regimen = Titrate based on
(i.e., basal insulin and TITRATIOMN: individualized needs
prmdlalhnsulln with - Tif | ant of the imen 4
aancih rmeaf) based on individualized needs




» Basal insulin alone is the most convenient initial
Insulin treatment and can be added to metformin and
other noninsulin injectables.

» Starting doses can be estimated based on body weight
(0.1-0.2 units/kg/day) and the degree of hyperglycemia,
with individualized titration over days to weeks as needed.
The principal action of basal insulin isto restrain hepatic
glucose production and limit hyperglycemia overnight
and between meals . Control of fasting glucose can be
achieved with human NPH insulin or a long-acting insulin
analog.




MMedian AW P Median
Insulins Compounds Dosage form/product (rmin, max)* A D AC™
Rapid-acting = Lispro follow-on product U-100 wial S118 [(H118, S157) S0
U-100 prefilled pen %151 S121
Lispro U-100 wial S99+t S79t
U-100 cartridge SA0S L3726
U-100 prefilled pen sS127+ S102+
uU-200 prefilled pen 5424 5339
Lispro-aabc U-100 wial S330 S261
U-100 prefilled pen 5424 5339
U-200 prefilled pen 5424 Mo
Glulisine U-100 wial 5341 L2772
U-100 prefilled pen 5439 5351
Aspart U-100 wial 5174+ S140+
U-100 cartridge 5215+ S17F2+
U-100 prefilled pen S224+ S180%
Aspart (“"faster acting prodwct™) U-100 wial 5347 S27F7
U-100 cartridge 5430 5344
U-100 prefilled pen 5447 5357
Inbhaled insulin Inhalation cartridges Ss1.418 A
Short-acting Human regular U-100 wial S1lest+ Ss132+t
U-100 prefilled pen S208 5166
Intermediate-acting Human NPH U-100 wial S16s5t+ Ss132+t
U-100 prefilled pen S208 5168
Concentrated human regular U-500 human regular inswulin U-500 wial S1T78 5142
imnswulin U-500 prefilled pen S230 S184
Long-acting Glargine follow-on products U-100 prefilled pen S261 (5118, S323) 5209 (S209, 5258
U-100 wial $118 ($118, $323) s95
Glargine U-100 wial; L-100 prefilled pem S136+ S109+
U-200 prefilled pen 5346 S277
Detemir U-100 wial; U-100 prefilled pen S370 L2965
Degludec U-100 wial; U-100 prefilled pen; SA07 L5326
U-200 prefilled pen
Premixed insulin produckts NPH/ regular 70/30 U-100 wial S5165t+ S133+t
U-100 prefilled pen 5208 S167
Lispro S0/50 U-100 wial L5342 L2774
U-100 prefilled pen 5424 5339
Lispro 75/25 U-100 wial $342 $273
U-100 prefilled pen sS127+ sS103+
Aspart F0/30 U-100 wial si180+ Slaat
U-100 prefilled pen S224+ S17aT
Premixed insulin/GLP-1 RA Glargine/fLixisenatide 100/33 g prefilled pen S546 5517
products Degludec/Liraglutide 100/3.6 pg prefilled pen 5944 S0




» If basal insulin has been titrated to an acceptable fasting
blood glucose level (or if the dose is >0.5 units/kg/day
with indications of need for other therapy) and A1C
remains above target, consider advancing to
combination injectable therapy .

» This approach can use a GLP-1 RA or dual GIP and GLP-
1 RA added to basal insulin or multiple doses of
insulin. The combination of basal insulin and GLP-1 RA
has potent glucoselowering actions and less weight gain
and hypoaglycemia compared with intensified insulin
regimens .




Thank you




